
 

PLANT DESIGN INCLUDING PROCESS 
DESCRIPTION, OPERATION & 

MAINTENANCE 
GUIDELINE WITH LAB ANALYSIS RECORD   

 
 
 

FOR 
 

EFFLUENT TREATMENT PLANT 
(Capacity = 40 M3/Hr) 

 
 

COMMISSIONED AT 
 

CROWN MILL (BD) LIMITED.  
 

 
BY 

HKF ENGINEERING & TRADING  
 
 
 
 
  
 



                         

 2 

ETP OF CROWN MILL (BD) LTD. 
 

 
 
 
 
 
 
 



                         

 3 

 
 

1. Basis of the Plant Design 
 
1.1 Source 
 
 The raw effluent shall be discharge to the proposed effluent treatment plant from the dyeing and 
finishing section of the Crown Mills Limited, Chittagong Export processing Zone. 
 
 

1.2 Quantity 
 
The quantity of effluent to be treated shall be of the order of = 960 m3 / day. 
 
1.3 Capacity of the Effluent Treatment Plant (ETP). 
 
The effluent treatment plant has been designed on the basis of the following 
 

• Contaminated effluent is 50% 
• Less Contaminated effluent is 50% 
• Operated continuously for 18 hours a day.  
• Flow rate of treatment envisaged is 40 m3 / hr.  

  
 1.4 Inlet Effluent Characteristics  
 

Sl. 
No. 

Water quality 
parameters 

Unit Values 

      1 pH …….. 8 –14 
2 BOD mg/L  1,000  - 1,500  
3 COD mg/L 2500  - 3,500 
4 TSS mg/L 100  - 400  
5 TDS mg/L 2,000  - 3,000 
6 Temperature 0C 600 C 

 
1.5 Outlet Effluent Characteristics-Bangladesh Standard  
 

Sl. 
No. 

Water quality 
parameters 

Unit      Standard value for discharging into * 
Inland river On land for irrigation 

1 PH ---- 6-9 6-9 
2 BOD mg/L <50.0 < 100  
3 COD mg/L <200.0 < 400  
4 TSS mg/L <150.0 <200  
5 TDS mg/L <2100 < 2,100  
6 Oil & Grease mg/L < 10  < 10  
7 Color Co-pt unit <150 <150 
8 Temperature 0C <300C < 30 0C 

 
 



                         

 4 

 
 
***The below table shows the detail discharges at various stages of processing, however the 
overall discharges of a Towel Dye house are as follows; 
 

    Fibre         Dyes Class                       Type of pollution 
    Cotton      Direct Dyes 1. Oxidizable material   

 
    Cotton      Reactive Dyes 2. Unfixed dyes 40% 

3. Oxidizable material   
4. Less BOD  

 
SL.NO  Processing 

      Unit 
 Possible pollutants          
  in the waste water 

Waste water     
    volume 

Nature of waste             
           Water 

    01 Sizing Starch, PVA, CMC, fats, 
oils etc 

Small Highly 
biodegradable, 
High BOD & 
COD 

    05 Dyeing Various dyes, salts, 
alkalies, Acids, Na2S, 
Na2S2O2 and soap etc. 

Large Strongly colored, 
fairly BOD (6 % 
of the total) 

    06 Finishing Different finishing agent, 
 

Very small Low BOD 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



                         

 5 

 
Steps of Treatment: 
 
 
5.1. PRE-TREATMENT 
 

5.1.1 Screening - to remove coarse materials 
 

       5.1.2 Equalization – To remove some BOD & COD, Oxidation is continued 24 hours. 
 
5.2. PRIMARY TREATMENT 
 
      5.2.1 Coagulation - to coagulate the suspended solid to coagulate 
        
       5.2.2 Flocculation - to flocculate by coagulants 
        
       5.2.3 Neutralization - to adjust the pH between 6.5 to 7.5 
        
       5.2.4 Sedimentation – to precipitate small suspended solids 
 
All the above processes contribute to removal of substantial amount of all the polluting 
parameters. 
5. 3. SECONDARY TREATMENT  
 
 Biological treatment (MBBR) - to remove BOD and  COD & to decompose organic matter. 
 
5. 4. TERTIARY AND OTHER TREATMENTS 

5.4.1 Granular Media Filtration-to removes TSS and any other pollutants in the 
form of particle. This filter is also useful to protect the Activated Carbon Filter 
(ACF) from overloading by pollutants such as particulates, organics. 

 
5.4.1 Activated Carbon Filter- Carbon adsorption is a proven process in tertiary 

treatment for the processing biologically treated wastewaters, and is one of 
the many processes used in the advanced treatment of wastewaters. The ACF 
is used to remove relatively small quantities of refractory organics, as well as 
inorganic such as sulfides and heavy metals remaining in an otherwise well-
treated wastewater. 

 
5. 5. SLUDGE MANAGEMENT & DISPOSAL  
 

5.5.1 Sludge disposal – to separate the sludge from the thick slurry and 
then dispose of the sludge as dried cake. 

 
 



                         

 6 

2. Treatment Philosophy 
 
2.1. PRE-TREATMENT 
 

2.1 Screening - to remove coarse materials 
       2.2 Equalization & Skimming - to remove grease & oil and homogenize and to remove 
some BOD & COD. 
 
2.2.1 PRIMARY TREATMENT 
 
      2.2.1 Coagulation - to coagulate the suspended solid to coagulate 
        
       2.2.2 Flocculation - to flocculate by coagulants 
        
       2.2.3 Neutralization - to adjust the pH between 6.5 to 8.5 
        
       2.2.4 Sedimentation – to precipitate small suspended solids 
 
All the above processes contribute to removal of substantial amount of all the polluting 
parameters. 
 
 
 
3. 3 SECONDARY TREATMENT  
 
 Activated Sludge Process (ASP) - to remove BOD and COD & to decompose organic 
matter. 
 
3. 4. TERTIARY AND OTHER TREATMENTS 
 

3.4.1 Activated Carbon Filter- Carbon adsorption is a proven process in tertiary 
treatment for the processing biologically treated wastewaters, and is one of the 
many processes used in the advanced treatment of wastewaters. The ACF is 
used to remove relatively small quantities of refractory organics, as well as 
inorganic such as sulfides and heavy metals remaining in an otherwise well-
treated wastewater. 

 
3. 5. SLUDGE MANAGEMENT & DISPOSAL  
 

3.5.1 Sludge disposal – to separate the sludge from the thick slurry and then 
dispose of the sludge as dried cake 

 



                         

 7 

 

4. PROCESS FLOW CHART 
 



                         

 8 

                                          5. Operational Processes 
 
5.1. Pre-Treatment 
 
The effluent generated in a textile wet processing plant can be broadly classified into two classes 
e.g i) Less contaminated and ii) highly contaminated. The Less contaminated waters are mainly 
generated due to machine washing, floor cleaning, waters coming from the last washing cycles etc. 
These less contaminated waters pose very little threat to the environment; therefore they can be 
discharged directly to the environment or may require little treatment. If however these waters are 
mixed with the main effluent, then the volume of total effluent will be very high and as a result 
overall install capacity running cost of the ETP will be very high. Therefore the less contaminated 
waters are stored in a separate tank and from time to time the effluent is pumped to the sand filter 
followed by carbon filter and finally to the discharge outlet. The more contaminated waters are 
guided through the bar screen to the equalization tank for various treatments.    
 
5.1.1 Screening (To remove course and float materials.) 
 
The raw waste water (Raw Effluent) from the process of the plant would first be screened through 
a manual bar screen strainer channel, where all particles with dia.> 5 MM as well as small pieces 
of the fiber and floating suspended matters like polythene paper, polythene bags, rags and others 
materials are removed by bar screen net. The bar screen consists of parallel rods or bars and is also 
called a bar rack. These devices are used to protect downstream equipment such as pumps, lines, 
valves etc. from damage and clogging by rags and other large objects. The bar screen is cleaned 
manually by means of rakes. The screening is disposed off suitably after they are de-watered. The 
screened clean effluent flows by gravity to an equalization tank.   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AUTO METIC SCREENER 



                         

 9 

5.1.2 Equalization and Skimming (To remove grease & oil and homogenize): 
    

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



                         

 10 

 
 
 
 
The equalization tank is designed for hydraulic retention time of around 7.8 hours. 
The raw wastewater from the screen channel is collected in the equalization tank, where it is 
equalized with respect to its characteristics, homogeneity, flow and an uniform pollution load as 
well as to make bacteria acclimatized. High-speed aerating devices are fixed at the bottom of the 
equalization tank. The rising air tends to coagulate the grease and oils and cause them to rise to the 
surface where they can be removed by a scraper mechanism. Besides, the airflow accomplishes a 
proper equalization of both varying loading and fluctuating PH values. As the temperature of the 
effluent is higher than the atmospheric temperature it is necessary to be reduced to meet the 
temperature demand of the bacterial action as well as the environment. 
 
 
As the temperature of the effluent is higher than the atmospheric temperature it is necessary to be 
reduced to meet the temperature demand of the bacterial action as well as the environment. 
 
 
Certain amount of COD will also be removed by the dissolved air flotation process. The following 
benefits are derived from the flow equalization process; 
 
1. Biological treatment is enhanced, as the shock loadings are eliminated or minimized, inhibiting 
substances diluted, and pH stabilized. 
2. Chemical treatment is improved if chemical dosing is controlled to provide consistent 
performance 
 
3. The effluent quality and thickening performance of secondary sedimentation units are improved 
through constant solids loading. 
 
4.  Effluent surface area requirements are reduced, filter performance is better, and more uniform 
filter-backwash cycles are possible. 
 
 
 
 
 
 
 
 
 
 
 
 
 

          TANK             DIMENSION      CAPACITY  
  Equalization Tank      37 X 20 X 15 ft3.          314.317 m3 



                         

 11 

5.2. Primary-Treatment 
 
5.2.1 Coagulation and Flocculation (To remove color and effluent suspended) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

 
 
 
 



                         

 12 

 
 
 
 
 

 
 
REACTION TANK-01, 02 & 03: 
 
Coagulation and Flocculation (To remove color and effluent suspended): 
 
The homogenized effluent will then be pumped to a flash-mixing tank followed by a 
flocculation tank. In the flash-mixing tank coagulants like lime (Calcium Hydroxide) 
and flocculants like ferrous sulfate (FeSO4) are dosed. This is done for coagulation 
and removal of the total dye particles. The basic idea of adding coagulant is to bring 
together all the suspended and dye particles so that they can be precipitated out in 
the flash mixing tank and flocculation tank by coagulation and flocculation 
mechanism. The chemical reaction that occurs in the coagulation and flocculation 
process is shown below;             
            CaO + H2O                                        Ca (OH) 2 
The above reaction take place in lime dosing tank when lime reacts with water and 
we get calcium hydroxide solution. This solution reacts with the ferrous sulphate 
solution, which as follows 
        Ca (OH) 2 + FeSO4                                                       CaSO4      + Fe (OH) 3       
                                                                 + FeSO4    (Unreacted)    + Fe (OH) 2 

Adequate quantity of polyelectrolyte polymer solution is dosed in the flocculation 
tank to enhance the process of color removal by the flocculation process. A 
substantial amount BOD and COD etc. are removed in the coagulation and 
flocculation process. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

          TANK  DIMENSION CAPACITY 
Flash Mixture Tank   5 X 6 X 10 ft3. 8.495 m3 

Flocculation Tank  5 X 6 X 13 ft3. 11.04 m3 

Neutralization tank  5 X 6 X 6 ft3. 5.09 m3 



                         

 13 

 
 
 
 
 
 
5.2.2 Precipitation and Sedimentation in Primary Clarifier. (To remove the 

flocs materials) 
 
From the flocculation tank the effluent is taken by natural gravity in to the Primary 
Clarifier tank where the dyes and suspended particles are precipitated. The flocs 